
Pharmacy outpatient $4 generic prescription list:

Albuterol Solution 0.083% (25ct) Estradiol Tablets 0.5mg
Albuterol Syrup Estradiol Tablets 1mg
Alendronate Tablets 35mg Famotidine Tablets 20mg
Alendronate Tablets 70mg Finasteride Tablets 5mg
Allopurinol 100mg Fluconazole Tablets 150mg
Amitriptyline Tablets 10mg Fluoxetine Capsules 10mg
Amoxicillin Capsules 250mg Fluoxetine Capsules 20mg
Amoxicillin Capsules 500mg Fluoxetine Capsules 40mg
Amoxicillin Susp. 125mg/5ml Fluphenazine Tablets 1mg
Amoxicillin Susp. 200mg/5ml Folic Acid Tablets 1mg
Amoxicillin Susp. 250mg/5ml Furosemide Tablets 20mg
Amoxicillin Susp. 400mg/5ml Furosemide Tablets 40mg
Atenolol Tablets 25mg Furosemide Tablets 80mg
Atenolol Tablets 50mg Gentamicin Opthalmic Sol 0.3% (5ml)
Atenolol Tablets 100mg Glimepiride Tablets 1mg
Baclofen Tablets 10mg Glimepiride Tablets 4mg
Benazepril Tablets 5mg Glipizide Tablets 5mg
Benazepril Tablets 10mg Glipizide Tablets 10mg
Benazepril Tablets 20mg Glyburide Tablets 5mg
Benazepril Tablets 40mg Guanfacine Tablets 1mg
Benzonatate 100mg Hydrochlorathiazide Capsules 12.5mg
Benztropine Tablets 2mg Hydrochlorathiazide Tablets 25mg
Bisoprolol/HCTZ Tablets 10mg/6.25mg Hydrochlorathiazide Tablets 50mg
Bisoprolol/HCTZ Tablets 2.5mg/6.25mg Hydrocortisone Cream 2.5% 30g
Bisoprolol/HCTZ Tablets 5mg/6.25mg Ibuprofen Susp. 100mg/5ml
Buspirone Tablets 5mg Ibuprofen Tablets 800mg
Buspirone Tablets 10mg Ipratropium Solution  0.2% (25ct)
Carvedilol Tablets 3.125mg Isosorbide Mononitrate Er 30mg
Carvedilol Tablets 6.25mg Lactulose Solution 
Carvedilol Tablets 12.5mg Lidocaine Viscous Solution 2%
Carvedilol Tablets 25mg Lisinopril Tablets 2.5mg
Cephalexin Capsules 250mg Lisinopril Tablets 5mg
Chlorhexadine Oral Rinse 0.12% Lisinopril Tablets 10mg
Ciprofloxacin Tablets 250mg Lisinopril Tablets 20mg
Ciprofloxacin Tablets 500mg Lisinopril/HCTZ Tablets 10mg/12.5mg
Citalopram Tablets 10mg Lisinopril/HCTZ Tablets 20mg/12.5mg
Citalopram Tablets 20mg Loratadine Tablets 10mg
Clonidine Tablets 0.1mg Lovastatin Tablets 10mg
Clonidine Tablets 0.2mg Lovastatin Tablets 20mg

NOTE: Participating drugs are subject to change.



Cyclobenzaprine Tablets 5mg Magnesium Oxide Tablets 400mg
Cyclobenzaprine Tablets 10mg Medroxyprogesterone Tablets 2.5mg
Dexamethasone Tablets 0.5mg Meloxicam Tablets 7.5mg
Dexamethasone Tablets 0.75mg Meloxicam Tablets 15mg
Dexamethasone Tablets 4mg Methyldopa Tablets 250mg

Metformin Tablets 500mg
Metformin Tablets 850mg
Metformin Tablets 1000mg
Metoclopromide Syrup 
Metoclopramide Tablets 10mg
Metoprolol Tartrate 25mg
Metoprolol Tartrate 50mg
Metoprolol Tartrate 100mg
Nortriptyline Capsules 10mg
Nortriptyline Capsules 25mg
Nystatin Cream 15g
Paroxetine Tablets 10mg
Penicillin Tablets 250mg
Prednisone Tablets 2.5mg
Prednisone Tablets 5mg
Prednisone Tablets 10mg
Prenatal Plus Iron Tablets
Promethazine DM Syrup
Ranitidine Tablets 150mg
Ranitidine Tablets 300mg
SMZ-TMP Tablets 400mg/80mg
SMZ-TMP Tablets 800mg/160mg
Sodium Fluoride Tablets 0.25mg
Spironolactone Tablets 25mg
Terazosin Capsules 1mg
Terazosin Capsules 2mg
Terazosin Capsules 5mg
Terazosin Capsules 10mg
Terbinafine Tablets 250mg
Timolol Opthalmic Sol. 0.25% (5ml)
Timolol Opthalmic Sol. 0.25% (10ml)
Tobramycin Opthalmic Sol. 0.3% (5ml)
Trazodone Tablets 100mg
Triamcinolone Cream 0.025% (15g)
Triamcinolone Cream 0.025% (80g)
Triamcinolone Cream 0.1% (15g)
Triamcinolone Cream 0.1% (80g)
Triamcinolone Cream 0.5% (15g)
Triamcinolone Ointment 0.1% (80g)

Triamterene/HCTZ Tablets 37.5mg/25mg
Triamterene/HCTZ Tablets 75mg/50mg
Verapamil Tablets 80mg
Verapamil Tablets 120mg


